37738 PARTS LIST
VOLANT COOL AIR INTAKES 1 | VOLANT scoop 1 | 4* ACCORDIAN SLEEVE 6 |1/4-20 TRUSS HEAD SCREWS
PART NO.: 37738 1 | VOLANT scOOP LID 1 | VOLANT ADAPTER LID RING 6 |1/4* RUBBER WASHERS
1 | VOLANT RISER DUCT 2 |1/47-20 BOLTS 2 | 10-32 X 1/4* PAN HEAD SCREWS
INSTALLATION INSTRUCTIONS
1 | VOLANT HOOD DUCT 2 [1/47-20 X 1 1/2* SET SCREWS
WWW.VOLANT.COM 1 | VOLANT ADAPTER LID 4 [1/4* LOCK WASHERS
TECH SUPPORT: (909) 481-3888 2 | #060 CLAMPS 4 |7/8* FENDER WASHERS
2 | %072 cLaMPs 2 [1/4* NUTS
VOLANT SCOOP LID BOTTOM VIEW
VIOLANT VOLANT - .
sl || | RS B i i
HOOD DUCT
#048 #048
dm—] CLAMP CLAMP cmn—]
o [o]
= = <@ 7/8" FENDER WASHERS
VOLANT = = 4 I @ 174 LOCK WASHERS
RISER DUCT = = @ 1/4°-20 BOLTS
o, %072 (2 1/4"-20 X 1 1/2* SET SCREWS
CLAMP (2 7/8" FENDER WASHERS
(2) 1/4* LOCK WASHERS
@ 1/4* NUTS
SIDE VIEW
>m\n_”__u_.m>u_,_sz VIOLANT VOLANT ADAPTER LID RING [ ]
qummﬁ.m SLEEVE HOOD DUCT (6> TRUSS HEAD SCREWS dH 2
L] (6) 1/4* RUBBER WASHERS T -
TP VIEW #048 CLAMP I T 1~
VOLANT FILTER BOX ADAPTER LID L ]
3 X 2 1/2
172" X 15* SLEEVE STOCK .m.
BREATHER HOSE BOLT
H048 CLAMP I —1
3 3/4° X 3
RAM_ AIR HUMP _.__umw%c AIR TEMP
W /CLAMP #060  CLAMP SENSER
CLAMP 1/2" RUBBER
% d/olant
VOLANT AIR DUCT P erfrarnn VOLANT
DOWN
PIPE
VOLANT
FILTER BOX

ADAPTER



